/

UDING IN THE
LOAGIMG, PUMP
REPAIR K\T ONLY

z

ITEM QTY

*
AP O~ RN W

*

—

[ SR
.

*13.
14.
15.

*17.
18.

*x19.

*20.
2.
25,
26.
27.
28.
29.
30.
3l.

32.
33.
34.
35.
36,
37.
*38.
39.
40.
41.
2.
43.

FRMNMMNOMNMMNHEO RN B AHRPRNENHERNE PR R RS R

*Items in
PN:

" QUICK CLEAN" LOADING PUMP
P/N: 10500 QC

PART#

10520
10522qC
10531-3
16531-5
10532
10534
10538
10540
10544
10546
10550
10552
10558
10564
16577
10578
US-2500
568-141
808563
805840
808151
805865
808213
808209
805881
807253
805780
810595
805788
807170
806833
811109
10566
811111
105489C
808991
10579QC
PRPSE8-331

Repair Kit
10S00RK

DESCRIPTION

Handle, Pump

Pump Head

Bushing (Short)
Bushing {(Long}

Seal Plate

Piston

Seal

Guide

Cup

Pump Stand

Flat Seal

Wire Screen (Coarse)
Shaft

Nut

Bearing

Link

-Cl ncmu

"G* Ring (Pump Head}
4x3/8 Pan HA Self Tap Sc.
1/4-20x5/8 Hex Bolt
1/4-20x5/8 Fil.Bd Sc.
1/4-20x1 1/2 Hex Bolt
1/4x20x1 1/2 Soc.H@ Set Sc.
174-20x1 1/2 Pan HA Sc.
1/4-20%2_0 Hex Bolt
1/4=20 Thin Lock Nut
1/4x20 Hex Nut

1/4 Flat Washer
1/4=-20 Wing Nut
1/4-20 Lock Nut
¥10-24x3/8 Hex Bolt
#10 Lock Washer
Gasket

410 Flat Washer

Tube Housing

6~32x1/2 Pan H4

Boss

"0 Ring



